
Parts Library

SSW30STAL / VSW30STAL
Note: Please note that any item with a list price of N/A is either a finished good and can be found on the current price book or is deemed as a non-replacement part in the field.
Please contact technical service with any inquiries.
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Ref# Part# Description Qty Reqd

1 1601103 FIREBRICK 14

2 63D0028 SECONDARY- AIR ROUNDTUBING-REAR 1

3 63D0026 SECONDARY- AIR ROUNDTUBING-MIDDLE 1

4 63D0112 SECONDARY-AIR ROUND TUBING-FRONT 1

5 63D0022 COTTER PIN 3/32IN. DIA. X 1.25 LG. 3

6 63D0159 REAR INSULATION 1IN. X 2IN. X 24IN. 1

7 63D0160 BAFFLE INSULATION 1IN. X 12IN. X 24IN. 1

8 63D0181 C-CAST HD FIBER BOARD-MED 1

9 63D0167 CAST IRON AIR WASH MANIFOLD 1

10 63D0302 3/8IN. ROPE GASKET 4.5 FT

11 63D0304 1/4-20 X 1IN. BUTTON HEAD CAP SCREW 2

12 63D0128 CAST IRON PRIMARY AIR COVER 1

13 63D0302 3/8IN. ROPE GASKET 4.5 FT

14 63D0019 PRIMARY AIR COVER TUBE BRACKET 1

15 63D0076 10-24 X 3/8IN. PPH SCREW 4

16 63D0304 1/4-20 X 1IN BUTTON HEAD CAP SCREW 2

17 63D0117K AIR MODULE ASSEMBLY-MED 1

18 63D0304 1/4-20 X 1IN BUTTON HEAD CAP SCREW 2

19 63D0065 1/4-20 X 1/2 FLAT HEAD SOCKET CAP SCREW 2

20 63D0068 CAST IRON GRATE-MED 1

21 63D0171 SIDE FILLER 2

22 63D0414 CAST IRON DOOR 1

23 63D0164 DOOR BEZEL 1

24 63D0107 10-24 X 1IN. SOCKET HEAD CAP SCREW 10

25 63D0300 3/4IN. ROPE GASKET 5 FT

26 63D0111 CERAMIC GLASS DOOR W/ IR COATED 1

27 63D0301 1/4IN. ROPE GASKET 4.5 FT

28 63D0174 GLASS CLIP 4

29 63D0076 NO.10-24 X 3/8IN. PPH SCREW 8

30 63D0313K ASSEMBLY GLASS DOOR HANDLE 1

N/S 63D0184 SPRING DOOR HANDLE ONLY 1

31 63D0183 3/8IN. DIA. X 2IN. LG HINGE PIN 2

32 26D3320K SNAP DISK BRACKET 1

33 0052825B NO.8 X 1/2IN. PAN PHILLIP HEAD SHEET METAL SCREW 1

34 63D0195 WELDMENT REAR SHIELD MED 1

35 58D6022 1/4-20 X 3/8IN. LG. BUTTON HEAD SOCKET CAP SCREW 4

36 63D0006 OUTER WRAPPER SIDE-RIGHT 1

37 63D0006 OUTER WRAPPER SIDE-LEFT 1

38 0052825B NO.8 X 1/2IN. PAN PHILLIP HEAD SHEET METAL SCREW 6

39 63D0020 ADJUSTABLE REAR SHIELD 1

40 58D6022 1/4-20 X 3/8IN. LG. BUTTON HEAD SOCKET CAP SCREW 2

41 63D0186 CAST IRON LEGS 4

42 63D0330 6MM X 25MM LEVELLER 4

43 63D0063 1/4 FLAT WASHER 8

44 63D0064 1/4-20 X 1IN. STANDARD HEX HEAD BOLT 8

45 63D0089 WELDMENT ASH DOOR HINGE MOUNTING BRACKET 1

46 58D6022 1/4-20 X 3/8IN. LG. BUTTON HEAD SOCKET CAP SCREW 5

47 63D0080 ASH PAN MED 1

48 63D0188 CAST IRON ASH PAN DOOR 1

49 63D0302 3/8IN. ROPE GASKET 3 FT

50 63D0097 1/4 DIA. X 2.875 LG. HINGE PIN 1

51 63D0067 3/32 DIA. X 1/2IN. LG COTTER PIN 1

52 63D0314K ASSEMBLY ASH PAN DOOR HANDLE 1

41 63D0186 CAST IRON LEGS 4
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